
 

 

 

 

 

Mangawhai Community Wastewater Scheme (MCWWS) 

 

 

Community Advisory Panel 

 

 

 

Final Report 

 

July 2015 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | i 

Contents 
Glossary ................................................................................................................................................................. iv 

Preface .................................................................................................................................................................... v 

1 Executive Summary ........................................................................................................................................ 1 
[...]
 Future development potential is not part of the Return Period; and 

 Project/s where there is no cost to the Council, beneficiary contribution has not been included. 

 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | 32 

 

Figure 5-2: Potential Reticulation Extension Schemes 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | 33 

Table 5-1: Reticulation Network Expansion Schemes (as at July 2015) 

Project 
No. Project Name 

Properties 
Targeted 
(Number) 

Potential 
Targeted 

Properties 
(Number) 

Return Period 
(Time) 

KDC 
Priority 

1 69 Moir Street 3 - 
Immediate after 
completion 7 

1a 73 Moir Street 1 - 
Immediate after 
completion 1 

2 104 Moir Street 4 - 
Immediate after 
completion 4 

3 Mangawhai Beach School 1 - 
Immediate after 
completion 3 

4 Molesworth Drive 2 80 
Immediate after 
completion 5 

5 62-86 Molesworth Drive 12 12 
Immediate after 
completion 2 

6 Old Waipu Road 33 232 
Immediate after 
completion 5 

6a Old Waipu Road (McCarthy and Others) - 75 N/A 6 

7 Estuary Drive (Parklands) 4 21 
Immediate after 
completion 5 

8 Estuary Drive (Ogilvy) 11 95 
Immediate after 
completion 2 

9 Estuary Drive - - N/A 4 

9a Moir Point Road (102-120 Moir Point Road) 11 - 14 years 7 

9b Moir Point Road (Hermes-III) - 63 N/A 6 

10 
Estuary Drive (Estuary Drive/Moir Point 
Road Intersection)1 22 61 

Immediate after 
completion 1 

11 Devon Street (Paper Road) 5 37 N/A 7 

12 Ti Tree Place 30 - 
Immediate after 
completion 6 

13 Quail Way 4 - 
Immediate after 
completion 7 

14 Greenview Drive 47 - 
Immediate after 
completion 5 

15 Wintle Street, Heads Limited 32 - 
Immediate after 
completion 4 

16 Cullen Street 2 45 2 years 5 

17 
Mangawhai Heads Road/Cullen Street 
Intersection 10 - 

Immediate after 
completion 3 

18 Mangawhai Heads Road 8 - 
Immediate after 
completion 3 

19 Molesworth Drive, Estuary Estates - - N/A  6 

20 Jack Boyd Drive 5 - N/A 7 

21 Taranga View Rd, Matata Way 8 10 
Immediate after 
completion 7 

22 North Side Cullen St Nos 49 onwards 5 5 
Immediate after 
completion 7 

23 Moir St West-Kaiwaka Mangawhai Rd 18 7 
Immediate after 
completion 7 

  278 743   
1. The project has been initiated by the Council already in the financial year 2014-15. 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | 34 

The above schemes permit the connection of a further 278 existing properties and 743 potential properties.  

The Panel notes that if the full connection fees are charged they would yield revenue sufficient to fund the 

extensions plus approximately $3m towards the associated capacity upgrade of the plant (refer Chapter 6). 

5.5 Recommendations on extension 
In order to support the prior recommendation on making connection mandatory, the completion of the 

reticulation network is an essential precursor action by KDC.  To this end the Panel recommends the following 

with an aim to have full reticulation completed within 2-3 years:  

Recommendation: That full reticulation of the MCWWS catchment area is completed within 3 years to 
enable 100% of properties to fall within the LGA connection criteria (30/60m). 

 

Recommendation: That prioritisation of extensions to the reticulation lines that permit connection of 
properties within 300m of the marine environment should occur.   

 

 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | 35 

6 Treatment Plant 

6.1 Introduction 
The treatment plant (refer to Figure 6-1) is located on Thelma Road and consists of a pair of sequencing batch 

reactor (SBR) tanks (#1), a solids drying (via pressing) shed (#2), a sand filter and chlorination system to clean 

and disinfect the effluent (#3), a 400m3 holding tank and pump system (#4) to deliver the treated water to the 

170 ML farm pond (refer to Chapter 7), along with supporting office and shed space (#5).   

In the words of John Dickie9 “The main treatment plant is well designed and operated, and has capacity for 

additional load”.    

 

Figure 6-1: Aerial View of MCWWS Treatment Plant 

 

The operators of the plant have another 4 years of the existing contract to run (June 2019), with KDC then able 

to request a 5 year extension if they so desire.  KDC will need to determine how best to align contract terms 

and system upgrades.  However from the Panel’s view point, these are operational matters that do not impact 

on who is connected or to what level effluent needs to be treated. 

6.2 Capacity of the existing plant 
While the bulk flow into and out of the plant is a simple way to consider the plant capacity, in reality the 

treatment plant has many criteria that defines its capacity.  Harrison Grierson Limited provided the following 

assessment of the plant capacity and current demand. 

                                                                 
9 John Dickie is a member of the community with a relevant qualification and experience who has visited the 
plant.  He has been vocal in his (often critical) views about the MCWWS – both before construction and in the 
years since. 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | 36 

Table 6-1: Treatment Plant Capacity 

Unit Criteria Rated 
Capacity 
(2014) 

Current 
Utilisation 

Comment 

Inlet works >5x peak season flow 70 L/sec 53% Ample capacity 
available 

Sequencing 
Batch Reactor 
(SBR) 

Reactor HRT including sludge 
layer – off peak average 

27.9 hrs 56.2 hrs Ample hydraulic 
capacity 

Reactor HRT including sludge 
layer – peak average 

20.7 hrs 52.1 hrs Ample hydraulic 
capacity 

BOD5 – off peak average 180 kg/day 47% Ample capacity 

BOD5 – peak average 486 kg/day 59% Ample capacity 

TKN – off peak average 30 kg/day 77% Will require capacity 
addition 

TKN – peak average 81 kg/day 72% Will require capacity 
addition 

Pressure sand 
filter and UV 

>3x peak season flow average 2x 13 L/sec 86% Will require capacity 
addition.  UV system is 
not in use. 

Sludge 
processing 

Manufacturers rating Pumps 13 
m3/hr 

1-4 hrs 
operation 

Ample capacity 

Sludge 
thickening 
13 m3/hr 

1-4 hrs 
operation 

Ample capacity 

Belt filter 
press 
2.5m3/hr 

6-20 hrs 
operation 

Will require additional 
capacity 

 

As is evident from the table above, there are specific components of the plant that will require capacity 

upgrades to meet the additional loading that would come from mandatory connection and associated 

extension of the reticulation network.  The form of these will depend on the ultimate decision around what 

disposal option(s) for the treated effluent is decided upon.  For instance if disposal consisted of a combination 

of the farm and golf course irrigation, then in conjunction with the capacity upgrade it would also be necessary 

to remove a greater level of the dissolved solid materials to avoid clogging of the irrigation nozzles.   

6.3 Nutrient output 

6.3.1 Current situation 

Table 6-2 presents the Northland Regional Council testing of the wastewater as it arrives at the treatment 

plant (Influent), as it exits the plant (WWTP Effluent), and as it sits in the pond at the farm (Lagoon Effluent).  

The various indicators tested are: 

 TSS: Total Suspended Solids (mg/L) 

 BOD5: Biochemical Oxygen Demand (mg/L) 

 TN: Total Nitrogen (mg/L) 

 CBOD: Carbonaceous Biochemical Oxygen Demand (mg/L) 

 E-Coli: Escherichia coli (MPN/100 mL). 

It is of note that the testing results indicate that the treatment plant is producing a relatively high quality of 

effluent – better than most of the on-site systems that have been tested in NZ (refer to Figure 4-2) with regard 

to Total Nitrogen and with an average value of 13.6 mg/L it is well below the consented requirement of 30 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | 37 

mg/L.    It is also of note that the quality of the water in terms of E-Coli deteriorates significantly while sitting in 

the pond at the farm.  This is as a result of the significant wildlife (bird) population that inhabits the pond. 

Table 6-2: Nutrient Loading of MCWWS (Period from 26/08/10 to 07/12/13) 

 Influent WWTP Effluent Lagoon 
Effluent 

TSS 
mg/L 

BOD5 
mg/L 

TN 
mg/L 

TSS 
mg/L 

CBOD 
mg/L 

TN 
mg/L 

E-Coli 
mpn/100 

E-Coli 
mpn/100 

Minimum 175 72 34 1.0 0.6 1.0 1 1 

Average 377 296 81 3.4 3.1 13.6 121 619 

90 % ile 567 455 102 7.0 6.0 21.6 4 2000 

Max 793 720 135 16.0 11.0 42.0 1733 3654 
Note: 1. Average is greater than 90 Percentile due to few very high data values 
Source: Northland Regional Council (NRC) sampling data as quoted by Harrison Grierson 

The above results also indicate that the effluent is not currently suitable for discharge within 300m of a marine 

environment.  This precludes the use of the current effluent to irrigate parts of the golf course or for discharge 

on portions of the Mangawhai Community Park.   

6.4 Capacity upgrade options 
Depending upon which option is selected for the disposal of the treated effluent (refer to Chapter 7) the 

nature of any upgrade at the treatment plant will vary.  Harrison Grierson advised the following treatment 

standards would likely be required. 

Table 6-3: Capacity Upgrade Options 

Parameter Unit Estuary 
Discharge 

Golf Course Options Ocean 
Outfall 
Options 

Golf Course 
Irrigation 

Wetland Irrigation 
Golf Course 
and Lincoln 
Downs Farm 

Effluent 
description 

 Enhanced 
nutrient 
removal 

Nutrient 
removal 

Enhanced 
nutrient 
removal 

Nutrient 
removal 

Secondary 
disinfected 

BOD5 mg/L 10 15 10 15 15 

Amm-N mg/L 1 <5 1 <5 <5 

TN mg/L 7 20 7 20 30 

TP mg/L 2 10 2 10 12 

E-coli mpm/100 10 10 10 10 14 
Note: The Mangawhai Community Park as a primary disposal site was not considered by Harrison Grierson but would likely 

mirror the Ocean Outfall option with the exception of the E.coli level. 

For subsoil irrigation a total suspended solids level of less than 1mg/L is recommended to avoid blockage of 

the system.  This is a higher quality than the average of the current system in Table 6-2.  

 

6.4.1 Quantity Upgrade 

If only a quantity upgrade is required (i.e. no change to the quality of the treated effluent) then the upgrade 

would consist of a relatively straightforward addition of a 3rd SBR bay, a second filter press to dry the sludge 

and a further sand filter (items #1, 2 and 3 within Figure 6-1).   

The following is an extract from Harrison Grierson advice on the capacity upgrade to the plant. 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | 38 

 

 

This could be achieved by addressing the process pinch points identified in Table x (replicated as Table 6-1 
above).  The construction of third SBR tank would be required to accommodate the increased flows and 
loads.  The proposed upgrade includes the following components: 
1. Retain existing SBR plant 
2. Replace screens with a 3mm screen and grit removal system 
3. Construct third SBR tank 
4. Upgrade blowers to cater for the additional flows and loads 
5. Replace pressure filters with a disc filter and replace broken UV system.  New equipment size to cater 

for future flows. 
6. Sludge dewatering facility is already constrained in its capacity.  Hence, another dewatering unit is 

proposed. 
7. Upgrade electrical, instrumentation, controls and other ancillary services. 

 
The estimated cost for the above upgrade is estimated to be between $6-9m (10-30% contingency levels) 

 

6.4.2 Enhanced quality upgrade 

For those disposal options (refer to Section 7.5) where an enhanced level of nutrient removal is required, the 

above capacity upgrade would need to be completed in conjunction with a quality upgrade.  The cost of such 

quality upgrades is included in the estimate of each option within Section 7.5 and is estimated at $1.7m. 

6.5 Use of solid waste materials 
It was mentioned during consultation that the solid waste materials could well have some potential use, other 

than being dumped in the land fill.  The Advisory Panel has not examined this further, however if there is an 

option to use the solid waste materials in a way that is cost effective then the Panel supports that. 

Recommendation: That alternative uses for the solid waste materials are investigated to see if a cost 
effective solution with enhanced environmental outcomes could be achieved.   

 

6.6 Recommendation on treatment plant 
In a timeline closely aligned to the completion of the reticulation network, capacity will need to be added to 

specific components of the treatment plant.  The exact nature of the form of upgrade will not be known until 

resolution of the disposal options is completed.   

Recommendation: That KDC commence the capacity upgrade for the plant in a staged manner that aligns to 
the expansion of the reticulation network and meets the selected disposal option for the treated effluent.   

 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | 39 

7 Disposal of effluent 

7.1 Current situation 
At present the treated effluent is pumped from the treatment plant to a farm located some 10 km inland.  The 

farm is 247 Ha, of which approximately half is in pasture and half in native bush (with some hilly pasture). Of 

the pasture approximately half (65 Ha) is suitable for irrigation, of which 25 Ha has had irrigation installed. 

Funding to add a further 5 Ha of irrigation was approved in 2012 but was not actioned. 

In discussions with the KDC and Harrison Grierson, it is the Panel’s view that the current level of irrigation on 

the 25 Ha is not sustainable in the short-medium term (within 5 years) – irrespective of which ultimate 

disposal recommendation is implemented.  Additional irrigation would provide for both additional connections 

to be added, and also to provide better land management at the farm.  A minimum of 5-10 Ha is thought to be 

necessary in the short to medium term, with further areas dependent upon the ultimate disposal option 

selected. 

The Advisory Panel is also aware of the statement within the MRRA Petition (refer to Section 3.4) stating that 

the current MCWWS “cannot dispose of the effluent safely”.  Repeated clarification was sought from the MRRA 

Deputy Chair on this statement, but no further detail was provided to enable any form of investigation to be 

undertaken by the Panel. 

7.2 Option development 
The development and selection of a preferred disposal option for the treated effluent has been a multi-staged 

process as indicated in Figure 7-1.   While there are many views on the suitability of the existing farm as a 

disposal option and the associated costs to build the dam and pipeline, the reality is that these are in place.   

KDC engaged engineering firm Harrison Grierson to develop a suite of effluent disposal options for 

consideration.  They were not restricted by the likely cost or social acceptability of options, with the resulting 

list consisting of: 

 Option 1 – Lincoln Downs Farm, Deficit Irrigation  

 Option 2 – Lincoln Downs Farm, Maximised Deficit Irrigation  

 Option 3 – Lincoln Downs Farm, Combination  

 Option 4 – Ocean Outfall (no irrigation)  

 Option 5 – Harbour Mouth Outfall (no irrigation)  

 Option 6 – Mid-Estuary Outfall and Irrigation  

 Option 7 – Upper Estuary Outfall and Irrigation  

 Option 8 – Hakaru River Discharge and Irrigation  

 Option 9 – Golf Course and Irrigation  

 Option 10 – Golf Course, Hakaru River and Irrigation  

 Option 11 – Golf Course and Hakaru River (no irrigation)  

 Option 12 – Golf Course (no irrigation) 

 



Mangawhai Community Wastewater Scheme – Advisory Panel 

Status: Final July 2015 P a g e  | 40 

 
Figure 7-1: Disposal Option Development Process 

 

Having reviewed the 12 options presented to the Panel, the Panel then undertook a series of analyses to refine 